
 

 

APPENDIX H 

CPE 

 



hharris
Typewritten Text

hharris
Typewritten Text

hharris
Typewritten Text

hharris
Typewritten Text
This page intentionally blank.



Draf
t fo

r B
oa

rd 
Rev

iew

 

 

 
 

 COMPREHENSIVE 
PERFORMANCE 

EVALUATION (CPE) 
REPORT  

 
VILLAGE OF TAOS SKI VALLEY 

WASTEWATER TREATMENT 

PLANT 
 
 
 
 
 
 
 
 

Prepared for: 

Village of Taos Ski Valley 
Taos, New Mexico 

 
 

 
 

August 2014  

 

301 N. Pagosa Blvd, Suite B-16 
PO Box 3238 

Pagosa Springs, CO 81147 
(970) 731-9338 ~ fax (970) 731-8330 
contact.us@briliamengineering.com 



Draf
t fo

r B
oa

rd 
Rev

iew

TABLE OF CONTENTS 
 

Village of Taos Ski Valley            i          Briliam Engineering Services 
[...]
4.13. Instrumentation and Controls - Electrical .................................................................................... 29 
4.13.1. Instrumentation and Controls (I&C) ................................................................................... 29 
4.13.2. SCADA System Architecture ............................................................................................. 29 
4.13.3. SCADA System Functionality ............................................................................................ 30 
4.13.4. Alarm Monitoring/Alarm Database ..................................................................................... 30 
4.13.5. Data Acquisition/Database ................................................................................................ 30 
4.13.6. Graphical Display System.................................................................................................. 30 
4.13.7. Reporting Module .............................................................................................................. 30 
4.13.8. Other Controls/Instrumentation .......................................................................................... 30 
4.13.9. Electrical Power Distribution System ................................................................................. 31 
4.13.10. Electrical Loads ................................................................................................................. 32 
4.13.11. Motor Control Center ......................................................................................................... 32 
4.13.12. Standby Power Generation................................................................................................ 33 

4.14. Code Compliance and Safety Concerns .................................................................................... 33 

5. CAPACITY SUMMARY DISCUSSION / RECOMMENDATIONS ................................ 34 

 
Tables 
Table 1. Service Area EQRs  and Peak Period Flow Projections (2010-2020) ..................................... 7 
Table 2. Influent Wastewater Reference Flows (actual and estimated/projected) ................................ 8 
Table 3. Existing Discharge Limitations (1) – 0.167 MGD Permitted Capacity ........................................ 9 
Table 4. Projected Future Discharge Limitations (1) – 0.4 MGD Design Flow ...................................... 10 

Table 5. Headworks Area Capacity Summary .................................................................................... 17 
Table 6. Existing Basins Configuration ............................................................................................... 21 
Table 7. Aeration Supply System Capacity Summary ........................................................................ 23 
Table 8. Clarifier Capacity Summary .................................................................................................. 24 
Table 9. Major Process Capacity Summary ........................................................................................ 34 
 
FIGURES 

Figure 1. CPE Bar Chart ...................................................................................................................... 37 
 

 

 



Draf
t fo

r B
oa

rd 
Rev

iew

TABLE OF CONTENTS 
 

Village of Taos Ski Valley            iii          Briliam Engineering Services 

 

APPENDICES  

Appendix A Calculation Sheets 
Appendix B  Select Equipment Information 
Appendix C Preliminary BioWin Model Results 
Appendix D Reference Document List 
Appendix E WWTF Discharge Permit 



Draf
t fo

r B
oa

rd 
Rev

iew

 

Village of Taos Ski Valley            1          Briliam Engineering Services 
 

1. INTRODUCTION 
This Report presents the findings of Task Order #2 – Wastewater Treatment Facility (WWTF) 
Comprehensive Performance Evaluation (CPE), completed by Briliam Engineering Services 
(BES) for the Village of Taos Ski Valley (VTSV).  This CPE is a proactive planning tool and the 
first step towards implementing facility optimization measures and a phased WWTF capital 
improvements program to address:  

 Projected service area development and facility capacity needs; 
 Current and future regulatory requirements (effluent discharge permit);  
 Asset management and replacement; and  
 Optimization and energy efficiency.  

 
Currently, the VTSV operates an integrated fixed film (IFAS) activated sludge wastewater 
treatment facility (WWTF) with a permitted capacity of 167,000 gallons per day (gpd).  
However, the WWTF’s ability to meet its permitted strict nitrogen effluent discharge standards is 
challenged due to cold influent wastewater temperatures, highly variable flows and loadings, and 
possible infrastructure limitations. Plant operations staff report that the facility’s capability 
becomes challenged at peak flows of approximately 120,000 gpd.  In addition, the VTSV is 
expecting that planned re-development and new development in its wastewater service area will 
further challenge the performance of the current WWTF. VTSV staff estimate that planned 
development in the service area would add approximately 72,000 gallons per day of peak day 
wastewater flow by the year 2020.  
 
Consequently, the VTSV is considering a facility upgrade project to regain and expand treatment 
capacity in preparation of the expected increased wastewater flows as development in the Village 
occurs. The VTSV Preliminary Engineering Report (PER) prepared by McLaughlin Water 
Engineers, Ltd in 2011 recommended that VTSV replacing the existing IFAS facility with a new 
sequencing batch reactor (SBR) facility with an ultimate hydraulic capacity of 0.4 MGD. The 
first phase of the new SBR facility would be rated for a capacity of 200,000 gpd (0.2 MGD), at 
an estimated cost of $3,460,000 (2011 costs). While not a part of this current Task Order / CPE, 
The VTSV would like to review the PER’s recommendation to construct of a new SBR facility 
(recommended to start construction in 2013); and develop an updated project implementation 
schedule.  
 
The CPE presented herein evaluates the current IFAS WWTF infrastructure and treatment 
process performance potential and identifies minor modifications to help the VTSF address meet 
short-term capacity and compliance needs.  Capacity regained through minor modifications will 
allow more time for the upgrade project planning, and for project funding to be accumulated 
using grants, low interest loans, and potentially capital provided through user rates or plant 
investment fees revenues. 
 
The CPE generally follows the methodology developed by the United States Environmental 
Protection Agency (EPA) for wastewater treatment facilities; with focus on evaluating and 
assessing WWTF unit processes, equipment, and infrastructure capacities.  A schematic 
representation of the CPE Process (adapted from EPA) is presented below for reference.



Draf
t fo

r B
oa

rd 
Rev

iew

CPE Report Introduction 

Village of Taos Ski Valley            2          Briliam Engineering Services 

 
 
As the CPE schematic indicates, the ultimate objective of the CPE process is to achieve the 
desired facility performance goals. Performance goals and requirements are unique for each 
facility and are often a combination of the facility owner’s service needs (such as capacity) and 
effluent permit and discharge requirements; as well as other drivers such as sustainability or 
energy efficiency. The paths to achieving desired performance are usually a combination of 
optimization and facility modifications; and can also include new infrastructure, or even a full 
replacement facility. 

A summary of the CPE approach follows: 

 Establish the basis of planning and evaluation, including the Village’s WWTF 
performance goals, and current and projected wastewater flows, loadings, and effluent 
requirements. 

 Determine the theoretical (design) hydraulic and organic loading capacity of the 
WWTF’s major unit processes. 

			CPE	PROCESS	

	

	

	

Village of Taos Ski Valley 

Recognizes Need To Improve 
Plant Performance or  

Increase Capacity 

Abandon 
Existing Facilities 

and Design  
New Ones 

CPE Evaluation of  
Major Unit Processes 

Major Unit Processes 

Are Marginal 

Major Unit Processes 

Are Inadequate	
Major Unit Processes 

Are Adequate 

Implement Optimization 

Measures to Achieve 
Desired Performance 

From Existing Facilities 

Implement Optimization 

Measures (first) and Facility 
Modifications  

Evaluate Options For 
Facility Modifications 

Facility 

Modifications 

Desired Performance Achieved 

Optimization 
Measures 

Facility 
Modifications 



Draf
t fo

r B
oa

rd 
Rev

iew

CPE Report Introduction 

Village of Taos Ski Valley            3          Briliam Engineering Services 

 Identify equipment and unit processes that require optimization, replacement, upgrade, 
addition, or expansion to meet the Village’s capacity and treatment requirements. 

 Identify and recommend optimization or modification measures that may be used to 
address identified facility deficiencies and interim capacity needs. 

An audit of the instrumentation and controls and electrical systems was also conducted and are 
summarized herein. This CPE did not specifically review or consider operations and 
management practices. We also note that the estimated unit process and equipment capacities are 
not absolute. They are based on several design and operational assumptions and typical design 
safety factors. While the analysis is intended to represent a conservative assessment of the 
hydraulic and treatment capacities of the existing WWTF, the Village should continue to monitor 
and assess influent flows, loadings and treatment performance; and, compare actual conditions 
with operating assumptions and estimated capacities presented in this CPE. 
 
With this approach in mind, this Report is organized in the following main sections: 

 Section 1:  Introduction 
 Section 2:  Existing Facility Overview 
 Section 3:  Basis of Planning and Design 
 Section 4:  Capacity and Performance Evaluation 
 Section 5:   Capacity Summary Discussion / Recommendations 

 



Draf
t fo

r B
oa

rd 
Rev

iew

 

Village of Taos Ski Valley            4          Briliam Engineering Services 
 

2. EXISTING FACILITY OVERVIEW 
 
The District operates a municipal WWTF rated for a hydraulic capacity of 0.167 million gallons 
per day (MGD) and an organic capacity of 351 pounds per day (ppd) of biochemical oxygen 
demand (BOD5). However, based on information from facility personnel, the current attainable 
capacity is approximately 0.120 MGD, limited by the clarifier performance. The facility 
discharges treated effluent to the Rio Hondo (Segment No.  20.6.4.129) in accordance with a 
domestic wastewater discharge permit (No. NM0022101) issued by the Region 6 USEPA, Water 
Quality Protection Division. 
  
The existing wastewater treatment system was constructed in 1982 and improved in 2005, and 
consists of raw influent screening, grit removal, flow equalization basins/tank, integrated fixed 
film activated sludge (IFAS) anoxic and aeration basins, secondary clarifiers, pressure filters, 
ultraviolet  (UV)  disinfection,  and  an  outfall  pipe.  Biosolids generated by the secondary 
treatment process are stabilized in sludge holding tanks, centrifuged, and disposed by a contract 
hauling service.  The following image provides a general site plan for the WWTF site, 
highlighting major process areas.   

2.1. FLOW AND LOADING SUMMARY 

2.1.1.    2013/2014 Flow and Organic Loading  

Historical flow and organic loading data from 2013 indicate an average annual daily flow 
(AADF) of 0.046 MGD, and an organic loading rate of 97 ppd BOD5 (using 252 mg/l).  The 
maximum month average daily flow (MMADF) is 0.075, and the corresponding loading rate is 
158 ppd BOD5.  The VTSV service area as of 2010 includes 134 single family residences, 324 
condos, 3 restaurants, and 13 commercial users, representing a total of 578 equivalent single 
family residential units (EQR), defined as 220 gal/day usage (McLaughlin, 2011).  
 
Peak interval flows of up to 0.120 MGD occurred over an approximate 1 to 3 week period 
during Spring Break 2 to 3 years ago.  The 2013/2014 high season (Christmas season through 
Spring Break) average flow and organic loading while higher than the AADF rates, were still 
below design capacity, with average monthly flow ranging from 0.037 to 0.068 MGD, and 
loads ranging from 78 to 143 ppd BOD5 (using 252 mg/l).   

2.1.2.    2013/2014 Ammonia and Phosphorus Loading  

Historical influent ammonia loading data from 2013 indicate an average monthly influent 
concentration of 21 mg/l and an approximate ammonia loading rate of 13 ppd (using 0.075 
MGD).  The 2013/2014 high season (Christmas through Spring Break) average ammonia 
monthly influent concentration of 26 mg/l and an ammonia loading of 16 ppd (using 0.075 
MGD).  Peak ammonia grab sample concentrations have been reported by plant operations staff 
at approximately 40 mg/L during both the Holiday and Spring Break high season periods. 
 
 



Draf
t fo

r B
oa

rd 
Rev

iew

CPE Report Existing Facility Overview 

 

Village of Taos Ski Valley            5          Briliam Engineering Services 

Historical influent total phosphorus loading data from 2013 indicate an average monthly influent 
concentration of 7 mg/l and an approximate phosphorus loading rate of 4 ppd (using 0.075 
MGD).   



Draf
t fo

r B
oa

rd 
Rev

iew

 

Village of Taos Ski Valley            6          Briliam Engineering Services 
 

3. BASIS OF PLANNING AND EVALUATION  
The CPE considers the ability of the WWTF to meet the Village’s performance requirements, 
performance goals, and desired “level of service”. “Performance Requirements” are defined as 
the capability of the existing WWTF to treat influent wastewater to the levels that are less than 
the limits stipulated in the facility’s discharge permit. “Performance Goals” and “Level of 
Service” are non-regulated, and may include an expressed desire to provide a greater level of 
treatment performance than regulated by New Mexico Environment Department (NMED) or 
USEPA; or for the WWTF facility to provide an additional degree of reliability or redundancy. 
A discussion of our understanding of the Village’s performance requirements and goals, 
reference wastewater flows, and level of service follows. 

3.1. PERFORMANCE GOALS AND LEVEL OF SERVICE 

The Village has expressed that they want “a world class WWTF for a world class ski resort”. 
BES has thus used conservative assumptions and safety factors in the CPE to establish 
performance potential for the WWTF’s individual unit processes and the facility as a whole, to 
provide a high degree of confidence that the facility is capable of meeting it’s treatment 
performance standards under all flow conditions, including the extended peak flow periods that 
occur during holidays and spring break. 
 
Performance goals may also refer to a standard of treatment efficiency; for example power 
consumption per million gallons of water treated. Another example is the Village’s desire (if 
economically viable) to utilize renewable energy sources such as solar (PV) panels or solar 
water heat, or effluent heat pumps; and to utilizing the WWTF site or tank covers to store and 
melt snow for gravel recovery.  
 
Performance goals and level of service should be reviewed again during planning and 
preliminary design for future facility expansion projects. 

3.2. WASTEWATER REFERENCE FLOWS  

The “capacity” of each unit process is determined and expressed in terms of hydraulic flow and 
compared to reference flows. In acknowledgement that the WWTF must reliably treat peak flows 
and loadings for periods that can last up to two weeks; reference flows used for the CPE include 
peak conditions and not just annual average or maximum month (30-day average) flows. This is 
consistent with the Village’s desired level of service to fully comply with the facility’s discharge 
[...]
will run to maintain a set level.  If the level goes above the high level set point, then the second 
pumps should start to get the level to set point. 
 
Dissolved Oxygen (DO) probes were installed in Aeration Basins 2 and 3 and Oxidation 
Reduction Potential (ORP) probes were installed in basins 1 and 4 in the recent project.  
However, it does not appear that the probes are in working order. Also, DO and ORP 
measurements are displayed but not used to control blowers. Potential energy savings could be 
claimed by controlling the blowers based on DO on an ON-OFF control mode.   
 
Aeration basin air flow control valves to the diffusers are manually controlled and do not contain 
automatic flow control valves or individual flow meters, so the actual air flows to the basins 
cannot be measured, and there is not the possibility of an advanced Most Open Valve control 
scheme without significant upgrades to the facility.  Return Activated Sludge (RAS) and Waste 
Activated Sludge (WAS) flows are measured, pumps are controlled by variable frequency drives, 
but controls do not exist to allow operations to setup proper return or was sludge flows, so they 
are manually controlled. 

4.13.9. Electrical Power Distribution System 

The existing plant is served by a three phase, 480 Volt AC power system from Kit Carson 
Electric.  The original service to the facility was three phase 240 Volt AC, so many of the 
original plant motors were supplied for 240 VAC service.  During the 2005 Upgrade project, 
discussions were held with the utility, and it was thought that the available service would 
continue to be three phase 240 VAC; hence the electrical power system upgrades were made 
using a 240 VAC power supply.  However, during construction, the power company provided a 
480VAC service.  Therefore a 480VAC to 240VAC step down transformer was supplied and the 
diesel generator was wired for 240 VAC service.  The efficiency of the step down transformer is 
98.9%, so very little loss occurs with this conversion.   
 
The power distribution system consists of a fused 600 Amp main service disconnect switch, a 
1000 amp transfer switch which feeds power to the main switchboard.  The switchboard is an 
Eaton (Pow-R-Line C) switchboard, which is rated 1000 Amps.  There is no incoming power 
monitor, so issues with power quality cannot be recorded or understood.  Also, it is not possible 
to see the impact of energy savings due to changes in process control.  The switchboard feeds 
various power panels at different locations, including the Headworks, the Dewatering building, 
the Old plant and the UV system.  An 800 Amp main power feeder feeds Motor Control Center 
MCC-1A, which in turn feeds MCC-1B.   
 



Draf
t fo

r B
oa

rd 
Rev

iew

 

Village of Taos Ski Valley            32          Briliam Engineering Services 
 

Conduits and raceways are in good condition and no significant issues were observed during the 
plant walk-through.  There appear to be sufficient duct banks from the exiting main plant to the 
other plant areas.  The ducts were built with soft fill rather than concrete encased that allow ease 
of future additions, if required. 

4.13.10. Electrical Loads 

The Load Table (below) summarizes the main loads in the facility with an average of 350 
connected Amps. 

Area Item Name Tag Status 

Load Power Information 

Volts Phase 
Rating 
(HP) Kw 

FLA 
(Total) 

Utilization 
(%) 

FLA 
(Adjusted) Generator Priority 

Electrical 
Room 

Headworks Feeder PP-H Exist 208 3     100.0 25% 25.0   

Dewatering feeder PP-F Exist 208 3     100.0 25% 25.0   

Plant Feeder PP-A Exist 208 3     100.0 30% 30.0   

UV Feeder UV Exist 208 3     50.0 100% 50.0   

Trash compactor TSH Exist 208 3 5   15.0 10% 1.5   

Generator Support Gen Exist 208 3 5   9.6 75% 7.2   

Blower  B-312 Exist 208 3 15   28.0 100% 28.0   

Blower  B-313 Exist 208 3 15   28.0 50% 14.0   

Blower  B-314 Exist 208 3 15   28.0 25% 7.0   

Blower  B-315 Exist 208 3 15   28.0 50% 14.0   

Blower  B-309 Exist 208 3 7.5   15.2 25% 3.8   

Blower  B-310 Exist 208 3 7.5   15.2 25% 3.8   

EQ Mixer 1 M-221 Exist 208 3 5   9.6 100% 9.6   

EQ Mixer 2 M-222 Exist 208 3 5   9.6 100% 9.6   

EQ Mixer 3 M-223 Exist 208 3 5   9.6 100% 9.6   

EQ Mixer 4 M-224 Exist 208 3 5   9.6 100% 9.6   

Aeration mixer M-365 Exist 208 3 2   6.0 100% 6.0   

Flash Mixer  M-321 Exist 208 3 3   6.8 100% 6.8   

Flocculator M-322 Exist 208 3 1   3.2 50% 1.6   

Selector pump P-366 Exist 208 3 5   9.6 100% 9.6   

Selector pump P-367 Exist 208 3 5   9.6 100% 9.6   

Selector pump P-368 Exist 208 3 5   9.6 100% 9.6   

Clarifier M-323 Exist 208 3 1   3.2 50% 1.6   

Clarifier M324 Exist 208 3 1   3.2 50% 1.6   

Dewatering Pump P-357 Exist 208 3 3   6.8 100% 6.8   

RAS Pump P-331 Exist 208 3 3   6.8 100% 6.8   

RAS Pump P-332 Exist 208 3 3   6.8 100% 6.8   

Filter Feed Pump P-341 Exist 208 3 10   22.0 100% 22.0   

Filter Feed Pump P-342 Exist 208 3 10   22.0 100% 22.0   

                      
              Total         

            Total 671.0   358.5   

 
The electrical system has a 600 Amp service which is sufficient for the size of facility.  Utility 
bills were not evaluated to determine peak loads during ski season, but it appears that there is 
adequate transformer capacity to serve current and future loads.  The current loading indicates 
that the plant is currently loaded at (350/600=.58) 60%.  This means that the current transformer 
should provide sufficient capacity for now and future additional loads. 

4.13.11. Motor Control Center 

Motor Control Centers MCC-1A, MCC-1B were installed during the 2005 improvements and 
appear to be in good working order, however there is no spare capability.  There was to be an 
operator area with a wall/door separating the MCC room and operations, but this was not 
constructed.  So the operations/SCADA computer is located in a loud and warm area, not 
conducive for operations staff.   



Draf
t fo

r B
oa

rd 
Rev

iew

 

Village of Taos Ski Valley            33          Briliam Engineering Services 
 

4.13.12. Standby Power Generation 

A new standby generator was provided in the 2005 plant construction project.  The generator is a 
Cummins powered 350kW diesel generator providing 220 VAC power to the automatic transfer 
switch upon loss of power from the local utility.  
The generator appears to be sized appropriately for the required loads; however there does not 
appear to be any automatic sequencing of loads when under standby power, so the plant 
operations staff need to manually shed loads. 
As the power distribution system has been recently replaced, it should serve the needs of the 
existing facility, for at least 10 years, if necessary.  It is recommended that when a new facility is 
constructed, that the power distribution system be changed to 480 VAC.  

4.14. CODE COMPLIANCE AND SAFETY CONCERNS 

There are no major code compliance issues with the electrical 
system.   
 
ARC Flash labels have not been provided or installed on the 
electrical equipment per NFPA guidelines.  Any future 
modifications to the electrical equipment should include anew 
ARC Flash study and labels. 
There is an existing lighting panel in the MCC room (Lighting 
Panel A) which is not covered. 
 
For safety considerations, a cover should be added to prevent staff 
from coming into contact with the panel busses.  This can be 
completed as a maintenance item, and should be readily available 
via Grainger or other electrical supply for around $100.00. 

 
Housekeeping should be performed to provide 36” of clear access space to all electrical power 
equipment.  An example of unacceptable access space 
 



Draf
t fo

r B
oa

rd 
Rev

iew

 

Village of Taos Ski Valley            34          Briliam Engineering Services 
 

5. CAPACITY SUMMARY DISCUSSION / RECOMMENDATIONS 
Figure 1 presents a summary of the equivalent hydraulic capacity of each major process area.  
Both peak hour flow capacity and maximum month flow capacity are shown.  The graph also 
includes reference flows to allow comparison of the rated unit process capacities with these 
flows.  Reference flows are included for the current conditions, as well as projected facility 
design flows.  
  
Table 9 summarizes the capacity of the WWTF’s major process and equipment systems.   
 
Table 9.  Major Process Capacity Summary 

 
 

Component 

 
Capacity 
(MGD) 

 
 

Basis / Notes 

Headworks 
Influent Sewer 0.65 Conditional flow rate based on flow depth 
Concrete Channels 0.65 Limited by allowable level upstream of screen 
Screening System 0.5 Peak Flow 
Grit Removal System 1.0 Removal efficiency decreases with flow 
Influent Flow Metering 0.65 Limited by allowable level upstream of screen 

Secondary Treatment 
Influent Flow Splitter >0.65 Full-pipe, submerged outlet  
Aerobic/Anoxic Basins 0.12 SRT of 15.4 days; MLSS of 3975 mg/l 

Aeration Supply – Peak 0.38 MMADF – 0.30 is firm capacity;  
Secondary Clarifiers - Peak 0.12 Peak Flow; limited by solids flux  
Secondary Clarifiers - Avg 0.12 MMADF; limited by solids flux  
RAS Pumps 0.2 Capacity based on 0.4 – 1.5 ratio  
WAS Pumps 0.2 Capacity to waste continuously to sludge holding 

tanks  
Disinfection 

Required Dose/ Hydraulics 0.1 – 0.2 est. Total capacity is estimated due to lack of 
available system documentation 
 

Effluent Flow Metering and Outfall 
Flume/Outfall NA Capacity not evaluated as part of this study 

Solids Processing 
Sludge Holding 
Tanks/Centrifuge 

NA Capacity not evaluated as part of this study 

 



Draf
t fo

r B
oa

rd 
Rev

iew

CPE Report Capacity & Performance Evaluation 

Village of Taos Ski Valley            35          Briliam Engineering Services 

As seen above, the current plant is capacity limited by the aerobic/anoxic basins and the clarifiers 
at a peak period flow of 0.120 MGD.  Section 4.6 presented our analysis of the secondary process 
aerobic/anoxic basin capacities evaluated using BioWin modeling of the existing IFAS process.  
The evaluation shows that the present system does not have enough total biomass to attain the 
limits at flows (and corresponding loadings) greater than 0.12 MGD, and the clarifiers are 
overloaded at these flows.  The way to increase capacity is to either increase the available biomass 
in the basins and spread it out in the increased volume obtained by using the concrete equalization 
tank as an anoxic biologic reactor, and convert the current Basin 1 to aerobic available volume.; 
or to add additional media in Basin 3.  Based on process flexibility, managing Basin 3 media 
suspension/screen plugging problems, and cost considerations (media is expensive) adding 
additional basin treatment volume is recommended. 
 
Section 4.8 presented our analysis of the clarifier loading, and it can be concluded that the 
theoretical clarifier capacity of approximately 0.22 MGD (corresponding to a peak solids loading 
rate of 30 lb/ft2-day) during peak period flow conditions is not attainable either due to the current 
sludge settling characteristics or due to the MLSS concentration loading on the clarifiers.  Starting 
with the stated actual current clarifier capacity limit of 0.120 MGD, we have back-calculated the 
current attainable clarifier peak solids loading rate (solids flux rate). At a peak period flow of 
0.120 MGD plus a RAS flow of 0.072 MGD (0.6Q), and a MLSS of 4,000 mg/l, the solids flux 
rate that the clarifiers are actually operating at is 18.1 lb/ft2-day. If the sludge settling 
characteristics can be improved and/or the solids loading to the clarifiers can be redueced, then 
the potential clarifier performance could be increased to a flux rate of approximately 28 lb/ft2-
day.  This increase in the attainable clarifier solids flux rate corresponds to a peak period flow of 
0.200 MGD plus a RAS flow of 0.13 MGD (0.65Q), and a MLSS of  approximately 3,700 mg/l. 
 
Preliminary recommendations are summarized in the following list: 
 

 Convert the existing concrete equalization tank to an anoxic equalization tank.  
- Operating in an anoxic mode with RAS and internal recycle pumped to the 

concrete anoxic tank (and using additional process instrumentation), will facilitate 
eliminating development of septicity, and the detrimental impact on solids settling 
characteristics attributable to the microorganisms that can exist in that regime. 

- Additional aerobic basin volume can be obtained through the conversion of the 
concrete equalization tank to an anoxic equalization tank shifting denitrification 
capacity from the current Anoxic Tank 1 to the concrete equalization tank and 
converting Tank 1 to aerobic process conditions.  This additional aerobic volume 
lowers the overall aerobic concentration loading in the aerobic basins and 
provides increased aerobic process capacity through the addition of increased 
aerobic biomass.  

 
 Install two mixers in the concrete influent equalization basin.   

- The mixing provided by the current surface mixer is insufficient, and significant 
solids settling and development of septicity occur.  Additionally, with the MLSS 
kept in suspension using a new submersible mixer(s), septicity conditions in this 
tank can be substantially reduced, potentially improving clarifier sludge settling 
characteristics. 



Draf
t fo

r B
oa

rd 
Rev

iew

CPE Report Capacity & Performance Evaluation 

Village of Taos Ski Valley            36          Briliam Engineering Services 

 
 Relocate the PACl feed point from Tank #1 to the splitter box prior to the Clarifiers.  

- Evaluation of SVI data (obtained since the PACl feed point relocation) and 
potential additional sample analysis to determine whether polysaccharide slime 
formation is an issue should be implemented. COMPLETED.   

 
 Collect and interpret data from soluble BOD and total BOD sampling.  
 Confirm piping, valves, and recycle pump flow capacity for ability to pump recycle flows 

at 3Q to 5Q from basin 4B to the concrete anoxic equalization tank. 
 

 Replace the SCADA system.  
- Please refer to the previously-provided proposal from our team.  The primary 

benefit to the VTSV is that we could maintain the software remotely, saving time 
and providing fast response to issues.  The proposal approach would also provide 
the VTSV with the flexibility to hire any integrator because the equipment and 
programming is not proprietary. 

 
 Based on available information, the headworks building air handling system is currently 

believed to be non-functional.  It is recommended that a reliable Mechanical Contractor 
be engaged to make adjustments/repairs to the following system components 
immediately. 

- The exhaust fan was observed to be non-functional, and in need of adjustment to 
correct a likely alignment, belt tension, sheave adjustment or other problem to be 
able to be put back into service.   

- The MAU functionality and control interface with the flammable gas air sensor 
needs to be verified and made functional to meet code requirements.   

 
 Removal of a portion of the separation wall between the two RAS/WAS pumps along 

with the installation of an isolation gate.   
- Two (total) RAS/WAS pumps are located in the wet well adjacent to the north 

clarifier. The pumps are fed by an inlet valve manifold connecting both clarifier 
underflow pipes to either side of the wetwell.   

- A lower RAS rate can be attained by a modification to the RAS/WAS wet well 
consisting of saw cutting (approximately 2.5-feet wide by entire depth), installing 
a gate and center partition wall (for future flexibility), allowing a single pump to 
take suction from both clarifiers - either to RAS or WAS. 
 

 Add additional process control instrumentation. 
- Installation of an ORP probe in concrete equalization basin, DO probe in Basin 

No. 1, and ammonia probe in Basin No. 3. 



Draf
t fo

r B
oa

rd 
Rev

iew

0.0 0.1 0.2 0.3 0.4 0.5 0.6 0.7 0.8 0.9 1.0 1.1 1.2 1.3 1.4 1.5 1.6 1.7 1.8 1.9 2.0